

**ALFREDO E. MARAÑON, SR. MEMORIAL DISTRICT HOSPITAL  
A.E. MARAÑON ST., BRGY. POBLACION 2, SAGAY CITY NEGROS OCCIDENTAL**

**PHARMACY SECTION**

**PRICELIST AS OF JANUARY 2023**

GENERAL DESCRIPTION TABLET/CAPSULE	unit cost	Preparation	GENERAL DESCRIPTION INJECTABLE	unit cost	Preparation	GENERAL DESCRIPTION EXTERNAL/SYRUP/SUPP	unit cost	Preparation
Acetylcysteine 200mg	14.00	sachet	Adenosine 3mg/ml	3,085.20	ampule	Aciclovir 400mg/5ml	1,412.00	suspension
Acetylcysteine 600mg	27.00	sachet	Amlodrone 150mg/3ml	479.00	ampule	Alum MgOH susp 60ml	45.00	suspension
Aciclovir 400mg	30.00	tablet	Atracurium 10mg	620.00	ampule	Amoxicillin 250mg/5ml susp 60ml	61.00	suspension
Aciclovir 800mg	63.00	tablet	Atropine 504	26.50	ampule	Amoxicillin 125mg/5ml SUSP 60ML	30.00	suspension
Allopurinol 100mg	4.00	tablet	Amikacin 250mg/2ml	93.00	vial	Amoxicillin 100mg/ml	38.00	suspension
Allopurinol 300mg	6.00	tablet	Aminophylline 25mg/ml	45.00	ampule	Ascorbic Acid gttts 15ml	25.00	syrup
Aluminum MgOH 200/100mg	3.00	tablet	Ampicillin 250mg	37.00	vial	Ascorbic Acid syr 60ml	30.00	syrup
Amlodipine 5mg	27.00	tablet	Albumin, Human 20%, 50ml	4,160.00	BOTTLE	Azithromycin 200/5ml 15ml	306.12	suspension
Amlodipine 10mg	2.50	tablet	Ampicillin 500mg	54.00	vial	Cafalexin 250/5ml 60ml	40.00	suspension
Amoxicillin 500mg	6.00	tablet	Ampicillin 1g	38.00	vial	Cefalexin 125mg/5ml 60ml	33.00	suspension
Ascorbic Acid 500mg	4.00	capsule	Ampicillin-Sulbactam 750MG	210.00	vial	Cefalexin 100mg/ml drops 10ml	25.00	suspension
Aspirin 80mg	4.00	tablet	Ampicillin-Sulbactam 1.2G	295.00	vial	Cefuroxime 125/5ml susp 50ml	298.00	suspension
Atenolol 50mg	2.00	tablet	Azithromycin 500mg	540.00	vial	Cefuroxime 250/5ml susp 50ml	200.00	suspension
Atorvastatin 20mg	3.00	tablet	Pen G 1,000,000 UNITS	27.00	vial	Cetirizine 2.5mg/ml drops 15ml	32.00	syrup
Atorvastatin 40mg	14.00	tablet	Pen G 5,000,000 UNITS	29.00	vial	Cetirizine 5mg/5ml syr 60ml	39.00	syrup
Azithromycin 500mg	19.00	tablet	Benzathine Benzylpen 1.2 M lu	155.00	vial	Cefixime 100mg/5ml susp 60ml	166.75	suspension
Baclofen 10mg	39.00	tablet	Bupivacaine heavy 0.5%	1,132.00	ampule	Clarithromycin 125mg/5ml susp 60ml	202.00	suspension
Bisacodyl 5mg	29.90	tablet	Carboprost 125mcg	200.00	vial	Clarithromycin 250/5ml susp 60ml	280.00	suspension
Betahistine 8mg	5.00	tablet	Carboprost 250mcg	260.00	vial	Cloxacillin 250/5ml susp 60ml	33.00	suspension
Betahistine 16mg	12.00	tablet	Cefazolin 1g	177.00	vial	Co-Amoxiclav 156/5ml susp 60ml	102.00	suspension
Butamirate 50mg	17.00	tablet	Cefotaxime	355.00	vial	Co-Amoxiclav 312.5/5ml susp 60ml	176.00	suspension
CaCo3	16.00	tablet	Cefoxitin 1g	535.00	vial	Co-Amoxiclav 457/5ml susp 70ml	202.00	suspension
Ca+Vit.D	5.00	tablet	Cefuroxime 750mg	90.00	vial	Cotrimoxazole 240/5ml susp 60ml	39.00	suspension
Captopril 25mg	6.00	tablet	Ceftriaxone 1g	180.00	vial	Cotrimoxazole 480/5ml susp 60ml	35.00	suspension
Carbamazepine 200mg	3.00	capsule	Ciprofloxacin	241.00	vial	Dicycloverine 10mg/5ml syr 60ml	50.00	suspension
Carvedilol 25mg	4.00	tablet	Clindamycin 600mg/4ml	300.00	ampule	Lagundi 300mg/5ml 60ml	75.00	syrup
Carvedilol 6.25mg	7.25	tablet	Clindamycin 300mg	198.00	ampule	Diphenhydramine 12.5/5ml syr 60ml	55.00	syrup
	5.00	tablet	Calcium gluconate 10mg	160.00	ampule	Domperidone 1mg/ml syr 60ml	72.00	syrup

Cefalexiin 500mg	6.00	capsule	Ceftazidime 1g	210.00	vial	Erythromycin 200mg/5ml 60ml	71.50	suspension
Cefixime 200mg	24.00	capsule	Clonidine 150mcg	110.00	ampule	Folic Acid drops 10ml	347.00	drops
Cefuroxime 500mg	21.00	tablet	Chlorphenamine maleate 10mg	12.00	ampule	Folid Acid 60ml	85.00	syrup
Cefexoxib 200mg	10.00	tablet	Cloxacillin 500mg	85.00	vial	Folic Acid 120ml	218.00	syrup
Cefexoxib 400mg	16.50	tablet	Co-Amoxiclav 1.2g	163.00	vial	Hyoscine N-Butylbromide 5mg/5ml	45.00	syrup
Cetirizine 10mg	5.00	tablet	Dexamethasone 4mg/2ml	69.00	ampule	Ibuprofen 100mg/5ml susp 60ml	42.00	syrup
Cilostazole 50mg	12.00	tablet	Diazepam 10mg	218.40	ampule	Ibuprofen 200mg/5ml susp 60ml	43.00	syrup
Cilostazole 100mg	20.00	tablet	Digoxin 250mcg	399.00	ampule	Lactulose 3.35mg/5ml syr 120ml		suspension
Cinnarizine 25mg	2.00	tablet	Diphenhydramine 50mg	79.00	ampule	Lactulose 3.35mg/5ml syr 60ml	108.00	suspension
Ciprofloxacin 500mg	5.00	tablet	D50% Solution, 50ml	85.00	vial	Lagundi 300mg/5ml 60ml	75.00	syrup
Clarithromycin 500mg	19.00	tablet	Dopamine 40mg/ml (200mg)	235.00	ampule	Lorazadine	71.50	syrup
Clindamycin 300mg	6.00	capsule	Dobutamine 250mg/10ml	490.00	ampule	Mebendazole 100mg/5ml susp 60ml	27.00	suspension
Clonidine 150 mcg	15.00	tablet	Enoxaparin 4000iu	845.00	pts	Mefenamic Acid 50mg/5ml susp 60ml	47.00	suspension
Clonidine 75 mcg	12.00	tablet	Epinephrine 1mg/ml	76.50	ampule	Metronidazole 1.25mg/5ml susp 60ml	30.00	suspension
Clopidogrel 75mg	2.50	tablet	Erythropoetin 4000iu	1,170.00	pts	Multivitamins drops 15ml	37.00	drops
Chlorpromazine 100mg	10.00	tablet	Esamolol 100mg/10ml	1,535.38	vial	Multivitamins syr 60ml	33.00	syrup
Cloxacillin 500mg	6.00	capsule	Furosemide 20mg	25.20	ampule	Multivitamins+ Fe syr 60ml	39.00	syrup
Co-amoxiclav 625mg	23.00	tablet	Gentamicin 80mg	15.00	ampule	Nystatin 100,000 iu susp. 12ml	220.00	syrup
Co-amoxiclav 1g	11.00	tablet	Hepa B Vaccine		vial	Paracetamol 100mg/ml syr 15ml	20.00	drops
Colchicine 500mcg	2.00	capsule	Hepatitis B lg 100 iu/0.5ml	4,240.00	vial	Paracetamol 1.25mg/5ml syr 60ml	26.00	suspension
Cotrimoxazole 800mg	3.00	tablet	Humulin R 100iu, 10ml	197.00	vial	Paracetamol 250mg/5ml syr 60ml	32.50	syrup
Dexamethasone 500mcg	2.00	tablet	Hydralazine 20mg	196.20	ampule	Prednisone 10mg/5ml syr 60ml	85.00	syrup
Dexamethasone 4mg	25.00	tablet	Hydrocortisone 100mg	153.00	ampule	Salbutamol 2/5ml syr 60ml	31.00	syrup
Digoxin 0.25mg	7.00	tablet	Hydrocortisone 250mg	210.00	vial	Zinc Sulfate gtt 15ml	55.00	syrup
Diloxanide 500mg	33.00	tablet	Hyoscine N-Butylbromide 20mg	35.00	ampule	Zinc Sulfate syr 60ml	65.00	syrup
Diltiazem 30mg	16.00	tablet	Haloperidol 50mg	450.00	ampule	Ferrous Sulfate syr 60ml	22.00	syrup
Diltiazem 60mg	10.00	tablet	Isosuprine 5mg/ml	244.53	ampule	Ferrous Sulfate gtt 15ml	23.50	syrup
Diphenhydramine 50mg	4.00	capsule	Iron Sucrose 20mg/ml	200.00	ampule	Metoclopramide syr 60ml	25.00	syrup
Domperidone 10mg	5.00	tablet	Isoflurane 100mg v/v,100ml	1,852.00	BOTTLE	Bisecodyl pedia 5mg	45.00	suppository
Doxycycline 100mg	14.00	capsule	Isoorbide Dinitrate 10mg/10ml	877.50	ampule	Bisecodyl adult 10mg	59.00	suppository
Hydrogesterone 10mg	73.00	tablet	Ketamine, 10ml	310.00	vial	Glycerol adult supp	17.00	suppository
Eperisone 50mg	40.00	tablet	Ketorolac 30mg	47.00	ampule	Paracetamol 1.25mg supp pedia	55.00	suppository
Escitaloprem 10mg	41.00	tablet	Lidocaine 2%, 50ml	87.10	vial	Paracetamol 250 mg supp	55.00	suppository
Enalapril 5mg	8.00	tablet	MgSO4 250mg/ml	55.00	ampule	Ipratropium+salbutamol neb	32.50	nebul

Cefalexin 500mg	6.00	capsule	Ceftazidime 1g	210.00	vial	Erythromycin 200mg/5ml 60ml	71.50	suspension
Cefixime 200mg	24.00	capsule	Clonidine 150mcg	110.00	ampule	Folic Acid drops 10ml	347.00	drops
Cefuroxime 500mg	21.00	tablet	Chlorphenamine maleate 10mg	12.00	ampule	Folid Acid 60ml	85.00	syrup
Celecoxib 200mg	10.00	tablet	Cloxacillin 500mg	85.00	vial	Folic Acid 120ml	218.00	syrup
Celecoxib 400mg	16.50	tablet	Co-Amoxiclav 1.2g	163.00	vial	Hyoscine N-Butylbromide 5mg/5ml	45.00	syrup
Cetirizine 10mg	5.00	tablet	Dexamethasone 4mg/2ml	69.00	ampule	Ibuprofen 100mg/5ml susp 60ml	42.00	syrup
Clozazole 50mg	12.00	tablet	Diazepam 10mg	218.40	ampule	Ibuprofen 200mg/5ml susp 60ml	43.00	syrup
Clozazole 100mg	20.00	tablet	Digoxin 250mcg	399.00	ampule	Lactulose 3.35mg/5ml syr 120ml		suspension
Clinarizine 25mg	2.00	tablet	Diphenhydramine 50mg	79.00	ampule	Lactulose 3.35mg/5ml syr 60ml	108.00	suspension
Ciprofloxacin 500mg	5.00	tablet	D50% Solution, 50ml	85.00	vial	Lagundi 300mg/5ml 60ml	75.00	syrup
Clarithromycin 500mg	19.00	tablet	Dopamine 40mg/ml (200mg)	235.00	ampule	Lorazadine	71.50	syrup
Clindamycin 300mg	6.00	capsule	Dobutamine 250mg/10ml	490.00	ampule	Mebendazole 100mg/5ml susp 60ml	27.00	suspension
Clonidine 150 mcg	15.00	tablet	Enoxeparin 4000lu	845.00	prf	Mefenamic Acid 50mg/5ml susp 60ml	47.00	suspension
Clonidine 75 mcg	12.00	tablet	Epinephrine 1mg/ml	76.50	ampule	Metronidazole 125mg/5ml susp 60ml	30.00	suspension
Clopidogrel 75mg	2.50	tablet	Erythropoetin 4000lu	1,170.00	prf	Multivitamins drops 15ml	37.00	drops
Chlorpromazine 100mg	10.00	tablet	Emolol 100mg/10ml	1,535.38	vial	Multivitamins syr 60ml	33.00	syrup
Cloxacillin 500mg	6.00	capsule	Furosemide 20mg	25.20	ampule	Multivitamins+ Fe syr 60ml	39.00	syrup
Co-amoxiclav 625mg	23.00	tablet	Gentamicin 80mg	15.00	ampule	Nystatin 100,000 lu susp. 12ml	220.00	syrup
Co-amoxiclav 1g	11.00	tablet	Hepa B Vaccine		vial	Paracetamol 100mg/ml syr 15ml	20.00	drops
Colchicine 500mcg	2.00	capsule	Hepatitis B ig 100 lu/0.5ml	4,240.00	vial	Paracetamol 125mg/5ml syr 60ml	26.00	suspension
Cotrimoxazole 800mg	3.00	tablet	Humulin R 100lu, 10ml	197/cc	vial	Paracetamol 250mg/5ml syr 60ml	32.50	syrup
Dexamethasone 500mcg	2.00	tablet	Hydralazine 20mg	196.20	ampule	Prednisone 10mg/5ml syr 60ml	85.00	syrup
Dexamethasone 4mg	25.00	tablet	Hydrocortisone 100mg	153.00	ampule	Salbutamol 2/5ml syr 60ml	31.00	syrup
Digoxin 0.25mg	7.00	tablet	Hydrocortisone 250mg	210.00	vial	Zinc Sulfate gtt's 15ml	55.00	syrup
Diloxenide 500mg	33.00	tablet	Hyoscine N-Butylbromide 20mg	35.00	ampule	Zinc Sulfate syr 60ml	65.00	syrup
Diltiazem 30mg	16.00	tablet	Haloperidol 50mg	450.00	ampule	Ferrous Sulfate syr 60ml	22.00	syrup
Diltiazem 60mg	10.00	tablet	Isoxsuprine 5mg/ml	244.53	ampule	Ferrous Sulfate gtt's 15ml	23.50	syrup
Diphenhydramine 50mg	4.00	capsule	Iron Sucrose 20mg/ml	200.00	ampule	Metoclopramide syr 60ml	25.00	syrup
Dompriidone 10mg	5.00	tablet	Isoflurane 100mg v/v,100ml	1,852.00	BOTTLE	Bisacodyl, pedia 5mg	45.00	suppository
Doxycycline 100mg	14.00	capsule	Iasorbide Dinitrate 10mg/10ml	877.50	ampule	Bisacodyl adult 10mg	59.00	suppository
Dydrogesterone 10mg	73.00	tablet	Ketamine, 10ml	310/ml	vial	Glycerol adult supp	17.00	suppository
Eperisone 50mg	40.00	tablet	Ketorolac 30mg	47.00	ampule	Paracetamol 125mg supp pedia	55.00	suppository
Escitalopram 10mg	41.00	tablet	Lidocaine 2%, 50ml	87.10	vial	Paracetamol 250 mg supp	55.00	suppository
Enalapril 5mg	8.00	tablet	MgSO4 250mg/ml	53.00	ampule	Ipratropium+salbutamol neb	32.50	nebuler

Felodipine 5mg	12.00	tablet	Methylergometrine 200mcg/ml	64.00	ampule	Nitroglycerine 5mg	194.00	patch
Fenofibrate 200mg	14.00	tablet	Metoclopramide 10mg	16.00	ampule	Salbutamol 2/5ml neb	11.00	nebule
Ferrous sulfate	2.00	tablet	Metronidazole 500mg IV	85.50	vial	Salmeterol-fluticasone 25/125mcg*	322.20	MDI
Finasteride 5mg	12.00	tablet	Mixard 30/70, 10ml	65/cc	vial	Salmeterol-fluticasone 25/250mcg *	510.00	MDI
Fluconazole 50mg	81.00	tablet	Morphine SO4 10mg	299.00	ampule	Erythromycin 0.5% eye oint. 3.5 g	495.00	Tube
Fluconazole 150mg	225.00	tablet	Nicardipine 2mg*	390.00	ampule	Mupirocin oint 20mg/g. 5g	123.50	Tube
Folic acid 5mg	5.00	capsule	Nicardipine 10mg*	420.00	ampule	Silver sulfadiazine cream 10mg/g	120.00	Tube
Furosemide 20mg	1.30	tablet	Norepinephrine 1mg/ml*	338.00	ampule	Budesonide 250mcg/ml neb	95.00	nebule
Furosemide 40mg	1.90	tablet	Norepinephrine 4ml*	400.00	ampule	Folic Acid 5mg/5ml, 120ml	218.00	syrup
Gabapentin 100mg	15.00	tablet	Omeprazole 40mg	210.00	vial	Salbutamol Inhaler	135.00	mdl
Gabapentin 300mg	20.00	tablet	Ondansetron 2mg/ml, 4ml	450.00	ampule	Tobramycin 0.3% eyedrops	206.00	drops
Gliclazide 80mg	5.00	tablet	Oxytocin 10lu	44.00	ampule	Fusidic acid 2% cream 10g	286.00	Tube
Gliclazide 60mg	10.00	tablet	Oxacillin 500mg	85.00	vial	Budesonide + Formeterol 160mcg	838.00	mdl
Hydroxyzine 10mg	15.00	tablet	Paracetamol 300mg	26.00	ampule	Oflaxacin otic gtt	285.00	plastic bottle
Hydroxyzine 25mg	65.00	tablet	Phenylephrine 100mg/2ml	650.00	ampule	Povidone iodine gargle	76.00	bottle
Hyoscine N-butylbromide 10mg	6.00	tablet	Piperacillin + Tazobactam 2.5g	200.00	vial	Chlorhexidine (orahex)	120.00	bottle
Ibuprofen 200mg	4.00	tablet	Piperacillin + Tazobactam 4.5g	241.00	vial	Chlorhexidine (hydrens)	296.00	bottle
ISDN 10mg	15.00	tablet	Phytomenadione 10mg/ml	46.00	ampule	Calamine lotion	76.00	bottle
ISDN 5mg	8.00	tablet	Potassium Chloride 2mEq/ml, 20ml	57.00	vial	Chlorhexidine OB wash	306.00	bottle
Isoxsuprine 10mg tab	16.00	tablet	Propofol 10mg	400.00	vial	Betamethasone cream 5g	64	tube
ISMIN 30mg	17.00	tablet	Ranitidine 50mg	28.60	ampule	Tobramycin+Dexamethasone eye gtt	455	plastic bottle
ISMIN 60mg	12.00	tablet	Sevoflurane 100mg v/v, 100ml	62.40/cc	BOTTLE			
Legundi 600mg	4.00	tablet	Sodium Chloride 2.5mEq/ml	52.00	vial			
Legundi 300mg	2.50	tablet	Suxamethonium(Succinylcholine)	650.00	vial			
Levofloxacin 500mg	17.00	tablet	NaHCO3 8.4% 20ml	314.70	vial	Continuation injectable		
levofloxacin 750mg	24.00	tablet	Tramadol 100mg	82.00	ampule	Ciprofloxacin 100mg IV	300.00	vial
Loperamide 2mg	3.00	capsule	Tranexamic Acid 500mg	99.00	ampule	Medroxyprogesterone 150mg	130.00	vial
Loratadine 10mg	8.00	tablet	Tetanus Toxoid 0.5ml	85.00	ampule	Methylprednisolone 40mg	560.00	vial
Losartan 50mg	5.00	tablet	Veropam 5mg/2ml	127.94	ampule	Ropivacaine 10mg/ml	826.00	polyamp
Losartan 100mg	8.00	capsule	ATS 1500 lu	128.00	ampule			
Losartan +HTZ 50/12.5mg	6.00	tablet	ATS 3000lu	150.00	ampule			
Mebendazole 500mg	2.25	tablet	Vit B complex	110.50	ampule			
Metformin 500mg	3.00	tablet	Human Tetanus Immune Globulin 250lu	1,726.50	pts			
Metformin 500mg	5.00	tablet	Tiotropium					



Salbutamol 2 mg	2.00	tablet	Metoclopramide 10mg	5.00	tablet
Simvastatin 20mg	4.00	tablet	Fluconazole 200mg	385.00	tablet
Simvastatin 40mg	6.00	tablet	Leviteracetam 500mg	14.50	tablet
Sodium Bicarbonate 650mg	2.31	tablet			
Spirololactone 25mg	15.00	tablet			
Spirololactone 50mg		tablet			
spironolactone 100mg		tablet			
Sucralfate 1g	45.00	tablet			
Tamsulosin 200mg	28.00				
Tamsulosin 400mg	21.00	tablet			
Telmisartan 40mg	15.00	tablet			
Telmisartan 80mg	31.00	tablet			
Terbutaline 2.5 mg		tablet			
Tramadol Hcl 50mg	4.00	tablet			
Tranexamic Acid 500mg	6.00	capsule			
Trimetazidine 25mg	13.00	tablet			
Vit B complex	3.00	tablet			
Vit A 100,000 iu		capsule			
Vit E	15.00	capsule			